
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
IN 

THE REPUBLIC OF INDIA 
 

FINAL REPORT 
VOLUME IV  FEASIBILITY STUDY FOR PROJECT CITIES 
 
VOLUME IV-4 FEASIBILITY STUDY FOR VARANASI CITY 

PART I SEWERAGE SCHEME 
 
 
 
 

 
JULY 2005 

 
 
 

 
 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 
CTI ENGINEERING INTERNATIONAL CO., LTD. 

No. 

GE 
JR 

05-038



 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
[...]
DCS, PLC’s and plant computers. This allows for extensive data logging, fault monitoring and 
operation from a centralised location.  

Depreciation Benefits  

AC drives are classified as energy saving devices under the Income Tax rules of Govt. of India. Hence, 
the amount invested in ac drives can be deducted from the taxable income in the very first year of 
investment. This reduces the payback period further. 

Energy saving by reduction in pump loading 

Variable frequency drive reduces the pump loading proportionately with the flow of incoming sewage. 
The pump running at 100% load at peak flow will run at 75% load at average flow. The same pump 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-59

will run at 50% load at lean flow. Thus reducing the input power consumption proportionately based 
on the flow. 

DG Sets 

There is a frequent electricity breakdown in the city of Varanasi. Thus for proper operation of the 
pump equipment in these Ghat pumping stations there is a need to provide alternate power source (DG 
Sets). All the five Ghat pumping stations have DG Sets, however, some of them are of lesser capacity 
than required to meet the augmented pumping capacity. Thus the following strategy is developed for 
provision of DG sets.  While proposing the strategy the existing assets are also considered. 
 

• Each Pumping station shall have proper DG Set 
• All the Pumping station shall have DG sets to meet the power requirement at peak flow as 

well as average/lean flow 
• The use of VFD with this strategy will further save the fuel cost. 
• At Trilochan Ghat SPS, a new DG set of 200 KVA is proposed to handle the revised pump 

capacity. 
• At HarishchandraGhat SPS, the existing DG sets, 2 nos. of 70 kVA, are adequate to take 

care of new pumping capacity. However, provision has been made for an auto 
synchronisation system for these DG sets. 

• At Jalesan Ghat SPS, the existing DG set of 70 kVA is to be replaced with a 100 kVA DG 
set from Mansarovar Ghat SPS. 

• At Dr. R.P. Ghat SPS, the existing DG sets, 3 nos. of 160 kVA, are adequate to take care of 
new pumping capacity. However, provision has been made for an auto synchronisation 
system for these DG sets. 

• At, Mansarovar Ghat SPS, the existing DG set of 100 kVA is to be replaced with a 70 kVA 
DG set from Jalesan Ghat SPS.  

• It is proposed to have an Auto Mains Failure (AMF) panel for DG sets at each Ghat SPS 
• A level sensor has been proposed at diesel storage tank of the DG set. 

 
Capacitor Panel 
It is observed during the field visits, that none of the SPS has power factor correction capacitor panel. 
As per the existing regulations formulated by the Electricity Authority, it is required to maintain a 
power factor equivalent to 0.95 and if it is maintained at more than 0.95, the facilities are eligible for 
the rebate in the energy bill. If the facility has a poor power factor then a penalty can be levied on that 
facility. Considering the global concern of reducing the energy losses it is proposed to have a capacitor 
control panel at each Ghat SPS to maintain a power factor equivalent to 0.98.  
 
Earthing System 
It is proposed to have an earthing system at each Ghat SPS as per the IS: 3043 to maintain earth 
resistance to less than 1 ohm. 
 
Instrumentation Interventions 
 
Ultrasonic Level Controller 
It is proposed to install an ultrasonic level controller at all the five Ghat SPS to regulate the switching 
of the pumps automatically based on the sewage level in wet well. 
 
PLC Control Panel 
To facilitate the automatic operation of the pumps it is proposed to install a PLC control panel at each 
Ghat SPS. 
 
Pressure Gauge 
It is necessary to maintain the pressure at the inlet to carry necessary precautionary measures at the 
inlet so as to avoid the damages to the suction pipe due to abnormal pressure at the inlet. Thus a 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-60

pressure gauge is proposed at all the Ghat SPS.  
 
(6) Cost Estimates 
 
The augmentation / rehabilitation cost for the selected alternative and complementing interventions are 
estimated and presented in Table 2.21. 

 
Table 2.21  Break up of Costs for Rehabilitation of Ghat Pumping Station  

(Rs.) 

Sr. Location Mechanical Cost Electrical Cost Total Capital Cost O & M Cost 
@ 3% 

1 Trilochan Ghat 1,585,000 6,467,000 8,052,000 241,560
2 Harsichandra Ghat 719,000 4,240,000 4,959,000 148,770
3 Jalesan Ghat 1,077,000 4,076,000 5,153,000 154,590
4 Dr. RP Ghat 5,975,000 13,531,000 19,506,000 585,180
5 Mansarovar Ghat 622,000 3,452,000 4,074,000 122,220
 Grand total 41,744,000 1,252,320

 
2.2.4 Renovation / Rehabilitation of Existing Konia Pumping Station 
 
(1) Existing Scheme 
 
Main Pumping Station (MPS) was constructed under GAP-I at village Konia. This pumping station is 
located near Rajghat for conveyance of sewage from old trunk main sewer to the treatment works at 
Dinapur. The pumping station has a capacity of 100 mld. 
 
In this MPS, pumping is carried out in two stages, three screw pumps in first stage followed by a set of 
centrifugal pumps in second stage. The sewage lifted by screw pumps passes through screening and 
grit removal units. The existing facilities in Konia MPS are presented in Table 2.22. 
 
A special manhole has been provided near Rajghat for diversion of sewage to this pumping station 
through a 305 m long and 2,286 mm dia brick sewer. A sluice gate has been provided in this manhole 
to prevent flow of sewage into the outfall sewer and also to control the amount of sewage flowing to 
Konia MPS. 
 
Power requirement at Konia pumping station is around 1600 kVA. A switchyard is provided to 
accommodate 3 nos., 1000 kVA transformers with other accessories. A Metering Room is provided 
adjacent to the switchyard. It is further supplied to the individual equipment panels through the air 
circuit breaker, bus duct and a bus bar. Stand by power arrangement is provided by 4 nos.-generating 
sets. A heat exchanger is provided for cooling of these engines.  
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-61

Table 2.22  Existing Facilities in Konia MPS 
 

Konia MPS First Stage 
Installed capacity 3 x 1,158 = 3,474 lps 
Installed pumps 3 x 215 HP – 1,158 lps @ 8.51 m head 
Pre-treatment Units 
Screens 2 nos. mechanically operated – 50 mld each 
 1 no. Manually operated – 50 mld 
Detritor 2 nos. of 100 mld each 
Konia MPS Second Stage 
Dimensions 32 m x 6 m  
Installed capacity 3480 lps 

Installed pumps 3 x 215 HP – 740 lps @ 8.51 m head 
3 x 150 HP – 420 lps @ 8.51 m head 

Diesel Generating Sets 5 x 500 kVA 

Rising Main 1200 mm dia PSC (New) 
900 mm dia Hume Steel (Old) 

 
(2) Provisions for Upgradation 
 
Following table presents unit wise provisions made for upgradation Konia Pumping Station 
 

Table 2.23  Provisions for Upgradation of Konia Pumping Station 
 

Sr. Unit Civil Mechanical 

1 Diversion works at Rajghat Repair of existing manhole 
chamber Sluice gate 

2 Pumps - Ist stage  1 nos. Screw Type, 215 HP, 1,158 lpm @ 
8.51 m head, 29 RPM 

3 Screen - IInd Stage  1 no. Mechanical type screen with 6mm 
spacing 

4 Detritor - IInd Stage  Replacement of 1 no. gear box for a 100 
MLD capacity with 20% overloading 

5 Pumps - IInd stage  1 pump 740 lps and 1 of 420 lps at 18.5m 
head, 590 rpm 

6 Miscellenous Painting of entire plant  
 
(3) Cost Estimation 
 
The rehabilitation cost for interventions for Konia PS is estimated to be Rs. 9,870,000.  
 

Table 2.24 Rehabilitation Cost of Konia SPS  
 

Sr. Works Cost (Rs.) 
1 Civil Works 300,000 
2 Mechanical Works 9,570,000 
3 Total capital cost 9,870,000 

 
2.2.5 Renovation / Rehabilitation of Existing STP at Dinapur  
 
(1) Existing Scheme 
 
One 80 mld STP was constructed under GAP-I at Dinapur. This STP receives sewage from Konia 
pumping station. This plant is designed and constructed in three streams, each of 26.67 mld capacity. 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-62

This plant is based on activated sludge process with an extra provision of trickling filter to care of high 
loads of BOD in the raw wastewater and thereby reducing the overall operation and maintenance cost 
of plant. 
 
The plant consists of inlet chamber, parshall flume, primary settling tank, roughening filter, aeration 
tank, secondary settling tank, sludge digester, gas holder, power generation system, gas burner, raw 
sludge pump house, filtrate pump house, treated effluent pump house and sludge drying beds. 
 
Settled sludge from primary settling tank is pumped to digester where anaerobic digestion takes place 
resulting in production of biogas. Dual fuel engines, of 400 kVA capacity each, have been provided for 
generating electricity, using biogas produced from the plant. 2 nos. transformers, each of 1,000 kVA 
capacity, are provided for power supply to the plant. 
 
An effluent channel of 4 km length is provided for conveyance of treated wastewater for irrigation 
purpose. In case of reduction in demand of treated wastewater, for irrigation, it is discharged into 
River Ganga near Sehbar village. 
 

Table 2.25  Characteristics of Raw Wastewater Considered for Design Purpose 
 

Sr. Parameter Average Value 

1 Minimum Temperature, oC 20 
2 pH 7.0 – 8.0 
3 Biochemical Oxygen Demand (BOD5), mg/l 300 
4 Total Solids, mg/l 1,500 
5 Suspended Solids, mg/l 600 
6 Volatile Suspended Solids, mg/l 420 

 
Table 2.26  Characteristics of Treated Wastewater Considered for Design Purpose 

 
Sr. Parameter Average Value 

1 pH 7.0 – 8.0 
2 Biochemical Oxygen Demand (BOD5 ), mg/l < 20 
3 Suspended Solids, mg/l < 30 

 
(2) Provisions for Upgradation 
 
The observations during site inspection are presented in Table 2.27 with its required upgradation. 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-63

 
Table 2.27  Provisions for Upgradation of Dinapur STP 

 
Sr. Unit Civil Mechanical Electrical Instrumentation 

1 Inlet Chamber - - - - 

2 Parshall Flume - 

1 nos. flow meter for 
throat width 450 mm, 
range of flume - 40 to 180 
MLD to be provided 

- 1 no. Flow Transmitter 
to be replaced 

3 Primary Clarifier - 
1 no. 2 HP motor and 
complete gear box 
assembly as spare 

- - 

   1 no. Scum Box - - 

   1 no. overflow weir to be 
replaced - - 

4 Distribution Chamber 
for Trickling Filter  - - - - 

5 Roughening Trickling 
filter - 

3 nos. Trickling filter 
central drum to be 
replaced 

- - 

6 Aeration Tank - 1 no. Standby gear box 
required - - 

7 Secondary Clarifier - 
1 no. 2 HP motor and 
complete gear box 
assembly as spare 

- - 

   1 no. Scum Box - - 

   1 no. Overflow weir to be 
replaced - - 

8 Treated Effluent Pump 
House - - - 1 no. Level switch with 

cables 

9 Primary Sludge Pump 
House 

2 nos. of 80 m long pipe lines for 
carrying the primary sludge from 
clarifier to pumping station 

1 no. Standby pump needs 
to be provided - 1 no. Level switch with 

cables 

10 Return Sludge Pump 
House 

1 nos. 200 m long pipe line for 
carrying excess return sludge to 
digester 

3 sets of impeller of return 
sludge pumps (2 W + 1 S) 
to be replaced 

- 1 no. Level switch with 
cables 

11 Sludge Digester Repairs and lining in 2 digesters 1 nos. mixer and 20 HP 
motor required as standby - - 

12 Sludge Drying Beds New sand layer to be provided on 
all the beds - - - 

13 Filtrate Pump House - 

4 nos. pumps to be 
replaced by non clog semi 
open impeller type 
submersible pumps (2+2 
nos. of 35 cum/hr@ 14 m)

- 1 no. Level switch with 
cables 

14 Gas Holder Leakage to be trapped and lining to 
be provided - - 1 no. Gas flow meter 

15 Power Generator Room - 

1 nos. Cooling tower as 
stand by, 2 nos. of Turbo 
start Engine Air starter of 
DFG to be replaced 

Relay, PF meter, 
Capacitor Bank to 
be changed in 
1-of-2 APFC Panel 

- 

16 Gas Burner - - AVR for 500 kVA 
DFG set 

Required automation 
for flair 

17 Miscellaneous Repairs, painting and roads 2 nos. 1.5 tonne capacity 
Air Conditioners for lab - - 

18 Effluent channel 
(5000m) Repair 

1 no. 3 tonne capacity Air 
Conditioners for Electrical 
Panel Room 

Lightening Arrester 
for gas digester and 
gas holder 

- 

19 

Chlorination room, 
chlorine contact tank, 
inter connecting piping 
and dechlorination by 
aeration 

Provision of chlorination for 
removal of coliform as per revised 
NRCD Guidelines.  Additional 
provision of dechlorination is made 
as the treated water is proposed to 
be used for irrigation. 

- - - 

20 Miscellaneous - 1 no. Microscope, 1 nos. 
water cooler - - 

 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-64

 
(3) Cost Estimation 
 
The rehabilitation cost for interventions for Dinapur STP is estimated to be Rs. 29,765,333.  
 

Table 2.28 Rehabilitation Cost of Dinapur STP 
 

Sr. Items Cost (Rs.) 
1 Civil Works 21,218,333  
2 Mechanical Works 6,547,000  
3 Electrical Works 1,385,000  
4 Instrumentation Works 615,000  

  Total capital cost 29,765,333  
 
2.3 PROVISIONS FOR DISTRICT II AND IV 
 
2.3.1 Planning Scheme 
 
The following Table summaries the existing, sanctioned and proposed priority facilities in District II 
and IV. 
 

1) Existing Major Sewage Facility 
a) Orderly Bazaar trunk sewer 

2) Sanctioned Facility 
a) Reliving trunk sewer 

3) Proposed Facility for Priority Project 
a) Varuna River interceptor sewer and extension of relieving trunk sewer 
b) Sewage pumping stations (Sathwa at STP site and interceptor pumping stations) 
c) Sathwa sewage treatment plant  

 
2.3.2 Varuna River Interceptor Sewer 
 
(1) Master Plan Provisions 
 
The Master Plan strategies are categorized in to two components, Varuna Left Bank Interceptor and 
Varuna right Bank Interceptor, based on natural drainage.  
 
The Varuna left bank interceptor is further divided into two interceptors, namely left bank upstream 
(u/s) and downstream (d/s) interceptor and these interceptors meet at the proposed Pumping Station at 
Chaukaghat.  
 
The interceptor proposed on the upstream of Varuna left bank upto Chaukaghat diverts the flow from 
the Central Jail Nala, Rajghat Nala, Chamrautia Nala, and Nala of Khajuri Colony. This interceptor 
will also cater to the sewage generated from the sub districts. Similarly, the interceptor proposed on 
the down stream of the left bank Varuna River will cater to the settlements located in the sub district 
while diverting the flow from Nala of Basti, Hukulganj Nala, Banaras Nala and Narokhar Nala.  
 
The Varuna right bank interceptor is also divided into two interceptors, viz. right bank (u/s) and right 
bank (d/s) sections. The up stream section of the interceptor diverts flow from the Phulwaria Nala, 
Sadar Bazar Nala, Drain of Hotels Nala, Raja Bazar Nala and Telia Bagh Nala. The down stream 
section of this interceptor will divert the flow from the nala near Nakkhi Ghat. This interceptor is also 
planned to convey the sewage generated in the respective sewage sub districts. 
 
As per Master Plan, Varuna River left and right bank interceptor sewers (upstream and downstream) 
shall intercept the sewage water of area and will transfer it to intermediate pumping station at 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-65

Chaukaghat (left bank). Sewage flow of sub-central drainage basin (District II, Zone A) conveyed by 
Trunk relief sewer (presently under construction) shall also be transferred to the Chaukaghat 
[...]
Mosquito 
 
Mosquito breeding in the pond is generally caused due to weed growth and marginal vegetation in 
badly maintained ponds. Fly breeding may be another problem in badly maintained ponds. Hence this 
problem can occur only in badly a maintained pond, which is more likely in case of large size ponds as 
in Alternative 1 & 4.  
 
Odour 
 
In summer months, blue green algae may grow vigorously in the pond, giving rise to floating mats of 
algae. The algae in the mats may then die and give rise to odours. Some odorous sulphides may also be 
generated in warmer months. Due to mechanical aeration in the second and Alternative 3, odour 
problem is not foreseen, which could occur in the other alternatives nos. 1 and 4. The UASB may at 
worst give a slight localised odour problem 
 
Inference 
 
Alternative 3 of UASB followed by Aerated Lagoon with Chlorination is the most suitable treatment 
process as it has minimal adverse environmental impact on the population. No odour and mosquito 
problem is envisaged due to aeration. In comparison to the other alternatives, the holding area of the 
aerated lagoon, which will also be lined, is very small and there is a minimal possibility of ground 
water contamination due to seepage. 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-82

Land Availability 
 
The available land of 300 hectares is adequate for the Alternatives 2, 3 & 4. The land requirement for 
the Alternative 1 is lager and found substantially more than the available land. 
 
Inference 
 
The Alternative 2, 3 & 4 are feasible treatment process from the Land Availability viewpoint as the 
existing land for the proposed plant at Sathwa is sufficient for this alternative only. However, 
Alternative 2 & 3 have the least quantum of land requirement.  
 
Resource Recovery 
 
The treatment Alternative 2 & 3 only offer the avenue for resource recovery from the treatment 
scheme. The by-products of ASP and UASB system are biogas and excess sludge. The biogas formed 
can be utilized as an energy source and the sludge as manure. The Operation & Maintenance cost can 
be partly recovered from the sale of these products. This benefit is available with both Alternative 2 
and 3. There is neither possibility of resource recovery from Alternative 1 nor 4. 
 
Inference 
 
Alternative 2 & 3 are equally beneficial from the Resource Recovery viewpoint as both generate 
biogas and sludge, which can partly reduce the operating costs. 
 
Capitalised Costs 
 
The Capitalized Cost of the treatment alternatives is based on Capital Cost, O&M Cost as well as 
Resource Recovery. The costs are annualised for 15 years at an interest rate of 10%. The Alternative 3 
of UASB followed by Aerated Lagoon is the lowest as shown in the Table 2.46. The land cost is 
included since it will be a revenue asset.  
 
Inference 
 
Alternative 3 is the least from the Capitalised Cost viewpoint as it has the lowest Present Worth in 
comparison to the other three treatment alternatives. 
 
(4) Recommendation 

 
It can finally be concluded that “Alternative 3: UASB followed by Facultative Aerated Lagoon with 
Chlorination System” is best suited for the proposed 200 MLD capacity sewage treatment plant at 
Sathwa. The process will comply with the all the relevant discharge standards as well as being the 
most economically viable. 
 
(5) Sewage Quantity 
 
The design year for the sewage treatment plant is 2030. Forecasting the population for the design year 
meets at the sewage quantity for design of treatment plant. A STP of 200 mld capacity is proposed 
based on the sewage generation.  
 
The Manual on Sewerage and Sewage Treatment prepared by CPHEEO prescribes the guidelines for 
peak factor for the design of sewerage and sewage treatment plant. The same is reproduced below 
hereunder. 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-83

Table 2.47  Recommended Peak Factors for Design of Treatment Plants 
 

Sr. Contributory Population Peak Factors

1 Upto 20,000 3.0 
2 20,000 to 50,000 2.5 
3 50,000 to 7,50,000 2.25 
4 Above 7,50,000 2.0 

 
The design population for the proposed treatment plant is above 750,000 and accordingly a peak factor 
of 2.0 is assumed for the design of proposed sewage treatment at Sathwa. 
 
(6) Raw Sewage Characteristics 
 
The wastewater characteristics for the proposed sewage treatment plant at Sathwa are based on the 
projected wastewater characteristics presented in Master Plan. 
 
The following wastewater characteristics are used for design of sewage treatment plant. 
 

Table 2.48  Raw Sewage Characteristics 
 

Sr. Parameter Average Value 

1 Average Wastewater Flow, cu.m/day 200,000 
2 Minimum Temperature, Degree-Celsius 20 
3 pH 6.0 - 8.5 
4 Biochemical Oxygen Demand (BOD5), mg/l 300 
5 Total Suspended Solids, mg/l 600 
6 Faecal Coliform Count, MPN/100 ml  10.0 x 106 

 
(7) Treated Sewage Discharge Standards 

 
NRCD have conveyed the recommendations of the Expert Committee through their letter no DO. No. 
A-33013/1/99-NRCD, suggesting that the maximum permissible value for Faecal Coliform in treated 
water should not exceed 10,000 MPN per 100 ml sample irrespective of its mode of disposal in river 
or its use for irrigation to grow either restricted or unrestricted crops. It is also mentioned in NRCD 
guidelines that BOD and TSS concentration less than 30 mg/l and 50 mg/l respectively. 
 
The sewage treatment plant has been therefore designed so as to achieve treated wastewater of equal 
or better quality as mentioned in the table below. 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-84

 
Table 2.49  Desired Treated Wastewater Quality 

 

Sr. Parameter Value(Irrigation 
Field/River) 

1 pH 5.5 – 9.0 
2 Biochemical Oxygen Demand, mg/l < 30 
3 Total Suspended Solids, mg/l < 50 
4 Faecal Coliform Count, MPN/100 ml <10,000 

 
Design Basis of STP 
 
The design basis for the treatment scheme “UASB Process followed by Facultative Aerated Lagoon 
with Chlorination System” is presented below: 
 

Table 2.50  Design Basis of STP 
 

Sr. Component Value Unit 

 Data   
 Average flow 200 mld 
 (Average flow) 2.315 cu.m/sec 
 Peak factor 2 times 
 Peak flow 4.630 cu.m/sec 

1.0 Inlet Chamber   
 Detention period 30 sec 
 Number of units 1 nos. 

2.0 Screen Channel   
 Minimum Approach velocity at average flow 0.3 m/sec 
 Minimum Velocity through screens 0.6 m/sec 
 Maximum Velocity through screens 1.2 m/sec 
 Width of screen bars 4.00 mm 
 Clear Spacing between screen bars (Matt type screen) 6.00 mm 
 Maximum headloss across the screen 0.3 m 

3.0 Grit Chamber   
 Velocity 0.3 m/sec 
 Particle size  0.15 mm 
 Specific gravity 2.65  
 Temperature 20 Deg. C. 
 Settling velocity of particles V 0.0168 m/sec 
 Settling velocity of particles V 1451.52 cu.m/sq.m/day 
 Efficiency 75 % 
 n 1/8 or 0.125  
 Surface loading 958.95 cu.m/sq.m/day 

4.0 UASB Reactor   
 Solids Retention Time 38 days 
 Sludge Bed Concentration 65 kg TSS/cum 

 Maximum Sludge Bed Height 80 % of hgt. to Gas 
Collector 

 Average Upflow velocity 0.5 m/h 
 Maximum Upflow velocity 1.5 m/h 
 Average aperture velocity 0.22 m/h 
 Maximum aperture velocity 5 m/h 
 Average Biogas loading 1 m/h 

 Angle of gas collector 50 Degrees to 
horizontal 

 Hood width 0.44 m 
 Settling zone surface % 75 % 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-85

Sr. Component Value Unit 

 Feed inlet point distance 2 m 
 Overlap  0.015 m 
 Clear distance between the gas domes 3.0 m 
 C/C distance between gas domes  4.0 m 

5.0 Facultative Aerated Lagoon   
 Temperature 16.0 Deg. Cel. 
 Overall BOD removal rate, K, at 20 Deg. Cel. 0.75  
 K at 16 Deg. Cel. 0.65 per day 
 Total Hydraulic Retention Time in Pond, oC 1.50 days 
 Stage-I : Aeration Zone   
 HRT 0.5 day 
 Depth 3.50 m 
 Stage-II : Quiescent Zone   
 HRT 1.00 day 
 Depth 1.50 m 
 Kb(20) for Faecal Coliform Reduction formula 2.60  
 K x θ 1.00  
 D/UL 1.000  
 Oxygen efficiency of aerator 2.0 kg/kWh 
 Factor of standard to field 0.75  
 Reduction gear/motor efficiency 0.9  
 Minimum Power required 0.75 W/cum 
 Sludge accumulation (for only lagoon) 0.04 cum/person-year 
 Cleaning interval  5.00 years 

6.0 Chlorination System   
6.1 Chlorine Mixing Tank   

 Detention time provided 2 min 
6.2 Chlorine Contact Tank   

 Detention time provided 30 min 
6.3 Chlorine Dosage   

 Residual Chlorine 0.50 mg/l 
 Chlorine Dosing 5.00 mg/l 
    

7.0 Sludge Drying Beds   
 Sludge depth 0.2 m 

8.0 Gas Holder   
 Detention time 6 hrs 

9.0 Sludge Pumping Station   
 Detention period of sump 15 min 
 No. of working Pumps 1 nos. 
 No. of standby Pumps 1 nos. 

10.0 Filtrate Pumping Station   
 Solids conc. in the excess sludge produced in UASB, P1 6 % 
 Solids conc. in the dried sludge produced on SDB, P2 40 % 
 Detention period of sump 15 min 
 No. of working Pumps 1 nos. 
 No. of standby Pumps 1 nos. 

 
Unit Sizing  

 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-86

The sizing of various treatment units for the treatment scheme “UASB Process followed by 
Facultative Aerated Lagoon with Chlorination System” is presented below: 
 

Table 2.51  Unit Sizing 
 

Sr. Units Quantity 
(nos.) 

Length/ 
Dia, (m) 

Width 
(m) 

Side Water 
Depth (m) 

Freeboard
(m) 

1 Inlet Chamber 1 2.0 14.2 5.0 0.5 
2 Screen Channel 6 5.0 2.2 1.0 0.5 
3 Grit Chamber 4 11.6 11.6 0.7 0.6 
4 UASB Reactor 20 26.0 32.0 5.7 0.6 
5 Facultative Aerated Lagoon      
 a) Stage I : Aeration Zone 2 84.6 168.9 3.5 0.6 
 b) Stage II : Quiescent Zone 2 394.8 168.9 1.5 0.5 

6 Chlorine Mixing Tank 1 10.6 10.6 2.5 0.5 
7 Chlorine Contact Tank 1 57.7 28.9 2.5 0.5 
8 Treated Water Disposal Channel 1 1,800.0 3.4 1.5 0.5 
9 Sludge Drying Beds 74 31.5 18.5 0.2  

10 Gas Holder 2 19.2  6.0 0.4 
11 Sludge Pumping Station 2 1.9 1.9 2.5 5.0 
12 Filtrate Pumping Station 1 2.5 2.5 2.0 5.0 
13 Transformer Yard for MPS 1 15.0 9.0   
14 Generator Room for MPS 1 33.5 10.0   
15 MEP Room for MPS 1 26.0 6.5   
16 HT / Metering Room 1 21.0 6.5   
17 Transformer Yard for STP 1 8.0 10.0   
18 Generator Room for STP 1 20.0 10.0   
19 MEP Room for STP 1 18.0 6.5   
20 DG cum Control Room 1 20.0 10.0   
21 Administration Block cum lab 1 12.0 20.0   

 
The layout showing the proposed Sathwa STP based on the UASB process followed by Facultative 
Aerated Lagoon with Chlorination system is presented in Figure 2.18. 
 
(8) Cost Estimation of Sathwa STP 
 
The cost estimation of Sathwa STP is summaries in the following table and total cost is 522,405,000 
Rs.  
 

Table 2.52  Capital Cost of Sathwa STP 
 

Sr. Particulars Costs (Rs.) 
1 Civil       451,367,044  
2 Mechanical         29,370,505  
3 Electrical & Instrumentation         25,810,000  
4 STP Utilities         15,857,923  
 Total Cost       522,405,472  
 round       522,405,000  

 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-87

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Figure 2.18  Layout Plan of Sathwa Sewage Treatment Plant 

 
2.3.5 Effluent Disposal Channel and Lining of Irrigation Canal 
 
A new treated water disposal channel and lining for existing irrigation canal are proposed.  
 

• Treated Water Disposal Channel from Sathwa STP to Irrigation canal: 1 line, 4 km   
• Lining for the existing irrigation canal to increase flow carrying capacity: 1 line, 14 km 

 
Table 2.53  Capital Cost of Effluent Disposal Channel and Irrigation Canal 

 

Sr. Units No. Length m Width 
m 

Depth 
m Amount, Rs. 

1 Lining for existing irrigation canal 1.0  14,000.0  82,600,000
2 Treated Water Disposal Channel 1.0   4,000.0 3.4  2.0 53,200,000
  Total      135,800,000 

 
The cross section and plan drawing for the existing irrigation canal is shown in Figure 2.19 and Figure 
2.20. 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-88

 
 
Figure 2.19  Cross Section of Existing Irrigation Canal at Udapuir Culvert on Azamgarh Road 



  

 
Fi

gu
re

 2
.2

0 
 T

re
at

ed
 W

at
er

 D
is

po
sa

l C
ha

nn
el

 a
nd

 E
xi

st
in

g 
Ir

ri
ga

tio
n 

C
an

al
 

8.
5 

km
 

B
ab

at
ap

ur
 Ir

rig
at

io
n 

ca
na

l 

Sa
th

w
a 

ST
P Va

ra
na

si
 

C
ity

 

Tr
ea

te
d 

w
at

er
 c

ha
nn

el
 

               Final Report on Water Quality Management Plan for Ganga River
  Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

2-89



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-90

2.4 PROVISIONS FOR DISTRICT III 
 
2.4.1 Planning Scheme 
 
The following table summarises the existing, sanctioned and proposed priority facilities in District III. 
 

4) Existing Major Sewage Facility 
5) Assi Main Pumping Station and rising main to Bhagwanpur STP 
6) Bhagwanpur STP (8 mld) 

7) Sanctioned Facility 
8) Ramna STP (37 mld) 
9) Assi/Nagwa Nala MPS 
10) Rising Main from Assi/Nagwa Nala MPS to Ramna STP 

11) Proposed Facility for Priority Project 
12) Renovation and rehabilitation of Bhagwanpur STP  
13) Assi Nala interceptor to Assi/Nagwa Nala MPS 

 
2.4.2 Renovation / Rehabilitation of Existing STP at Bhagwanpur 
 
(1) Existing Scheme 

 
The STP is provided in two parts for treating sewage from BHU campus and Assi area of Varanasi. 
One plant of 1.8 mld capacity consisting of trickling filter and another of 8 mld capacity based on 
activated sludge process. 
 

1) 1.8 mld Old Treatment Plant 
 

The plant consists of inlet chamber, screen chamber, manual grit chamber, clarigigester, 
biofilter, secondary clarifier, recirculation pump house, sludge drying beds, treated effluent 
chamber and channel.  
 
The treated effluent from this plant was supplied to the farms in BHU campus for irrigation 
purpose. However, this practice has been discontinued, as BHU does not require this water 
anymore. 
 
2) 8 mld New Treatment Plant 

 
This plant is constructed in two streams of 4 mld each. The plant consists of a collection 
chamber, screen chamber, grit channel with grit washing arrangement, parshall flume, 
primary clarifier, aeration tank, secondary clarifier, sludge drying beds, digesters, gas holder, 
generating room, gas burner, primary sludge pump house, recirculation pump house and 
filtrate pump house. 
 
Dual fuel engines, of 70 kVA capacity each, have been provided for generating electricity, 
using biogas produced from the plant. 
 
An underground pipe of 4.6 km length is provided for conveyance of treated wastewater for 
irrigation purpose to the nearby fields. 
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-4, Feasibility Study for Varanasi City, Part I, Sewerage Scheme

 

 2-91

Table 2.54  Characteristics of Raw Wastewater Design Purpose for 8 mld STP 
 

Sr. Parameter Average Value 
1 Minimum Temperature, oC 20 
2 pH 7.8 
3 Biochemical Oxygen Demand (BOD5), mg/l 300 
4 Suspended Solids, mg/l 600 
5 Volatile Suspended Solids, mg/l 420 
6 Chemical Oxygen Demand, mg/l 400 

 
 

Table 2.55  Characteristics of Treated Wastewater Design Purpose for 8 mld STP 
 

Sr. Parameter Average Value 
1 pH 7.0 – 8.0 
2 Biochemical Oxygen Demand (BOD5), mg/l < 20 
3 Suspended Solids, mg/l < 30 

 
(2) Provisions for Upgradation 

The observations during site inspection are presented in Table 2.57 with its required upgradation. 
 

(3) Cost Estimation 

The rehabilitation cost for interventions is estimated to be Rs. 8,321,000.  
 

Table 2.56  Rehabilitation of Bhagwanpur STP  
 

Sr. Work Items Cost (Rs.) 
1 Civil Works 4,975,000  
2 Mechanical Works 3,010,000  
3 Electrical Works 11,000  
4 Instrumentation Works 325,000  

Total  8,321,000 
 
 



  

T
ab

le
 2

.5
7 

 P
ro

vi
si

on
s f

or
 U

pg
ra

da
tio

n 
of

 B
ha

gw
an

pu
r 

Se
w

ag
e 

T
re

at
m

en
t P

la
nt

  
 

Sr
. 

U
ni

t 
C

iv
il 

M
ec

ha
ni

ca
l 

E
le

ct
ri

ca
l 

In
st

ru
m

en
ta

tio
n 

1 
In

le
t C

ha
m

be
r 

- 
- 

- 
- 

2 
B

ar
 sc

re
en

 c
ha

nn
el

 
- 

1 
no

. M
ec

ha
ni

ca
l s

cr
ee

n 
D

O
L 

st
ar

te
r f

or
 m

ec
ha

ni
se

d 
sc

re
en

 
- 

 
 

- 
1 

no
. 5

 H
P 

m
ot

or
, f

or
w

ar
d/

re
ve

rs
e 

dr
iv

e 
ar

ra
ng

em
en

t f
or

 
co

nv
ey

er
 b

el
t 

- 
- 

3 
G

rit
 C

ha
m

be
r 

- 
1 

no
. M

an
ua

l s
cr

ee
n 

- 
- 

 
 

- 
1 

no
. H

or
iz

on
ta

l c
en

tri
fu

ga
l p

um
ps

 w
ith

 1
.5

 k
W

 m
ot

or
. 

 
- 

- 
 

 
- 

1 
no

. V
ac

uu
m

 ty
pe

 p
um

p 
of

 0
.5

 k
W

 
- 

- 
 

 
- 

1 
no

. G
rit

 w
as

hi
ng

 a
rr

an
ge

m
en

t o
f 0

.7
5 

kW
 m

ot
or

, g
ea

r b
ox

, 
ch

ai
n 

dr
iv

e 
ar

ra
ng

em
en

t a
nd

 b
uc

ke
ts

  
- 

- 

4 
Pa

rs
ha

ll 
Fl

um
e 

- 
1 

no
. F

lo
w

 g
au

ge
 

- 
- 

5 
Pr

im
ar

y 
C

la
rif

ie
r 

- 
3 

H
P 

m
ot

or
, s

pe
ed

 re
du

ct
io

n 
ge

ar
bo

x 
in

 tw
o 

st
ag

es
 - 

ge
ar

 
bo

xe
s t

o 
be

 re
pl

ac
ed

 a
nd

 ra
il 

fo
r c

la
rif

ie
r a

rm
 to

 b
e 

re
pl

ac
ed

 
in

 2
 u

ni
ts

 
- 

- 

6 
Se

co
nd

ar
y 

C
la

rif
ie

r 
- 

3 
H

P 
m

ot
or

, s
pe

ed
 re

du
ct

io
n 

ge
ar

bo
x 

in
 tw

o 
st

ag
es

 - 
ge

ar
 

bo
xe

s t
o 

be
 re

pl
ac

ed
 a

nd
 ra

il 
fo

r c
la

rif
ie

r a
rm

 to
 b

e 
re

pl
ac

ed
 

in
 2

 u
ni

ts
 

- 
- 

7 
Sl

ud
ge

 D
ig

es
te

r 
- 

20
 H

P 
ca

pa
ci

ty
 sl

ud
ge

 sc
re

w
 m

ix
er

s. 
Sa

fe
ty

 d
ev

ic
es

 - 
2 

no
s. 

ea
ch

 o
n 

ea
ch

 u
ni

t -
 v

ac
uu

m
 b

re
ak

er
 v

al
ve

, h
ig

h 
pr

es
su

re
 

re
le

as
e 

va
lv

e 
an

d 
fla

m
e 

ar
re

st
or

  
- 

- 

8 
R

ec
irc

ul
at

io
n 

Pu
m

p 
H

ou
se

 
- 

3 
no

s. 
7.

5 
H

P 
m

ot
or

 w
ith

 2
4 

lp
s @

 1
0 

m
 h

ea
d,

 h
or

iz
on

ta
l 

ce
nt

rif
ug

al
 p

um
ps

 
Le

ve
l s

w
itc

h,
 C

ab
le

s 

9 
G

as
 H

ol
de

r 
- 

Sa
fe

ty
 d

ev
ic

es
 - 

1 
no

. e
ac

h 
on

 e
ac

h 
un

it 
- v

ac
uu

m
 b

re
ak

er
 

va
lv

e,
 h

ig
h 

pr
es

su
re

 re
le

as
e 

va
lv

e 
- 

G
as

 fl
ow

 m
et

er
 

10
 

En
gi

ne
 R

oo
m

 
- 

3 
no

s. 
70

 k
VA

 D
FG

 o
f K

irl
os

ka
r C

um
m

in
s -

 o
nl

y 
G

as
 

m
oi

st
ur

e 
se

pa
ra

to
r t

o 
be

 re
pl

ac
ed

 o
n 

ea
ch

 m
ot

or
 

- 
- 

11
 

G
as

 B
ur

ne
r 

- 
1 

no
. g

as
 b

ur
ne

r 
- 

 
12

 
R

aw
 sl

ud
ge

 p
um

p 
ho

us
e 

- 
2 

no
s. 

10
 lp

s @
 1

0 
m

 h
ea

d 
co

m
pl

et
e 

w
ith

 5
 H

P 
m

ot
or

 a
nd

 
tra

ns
m

is
si

on
 sh

af
t (

4 
m

 le
ng

th
), 

Ve
rti

ca
l c

en
tri

fu
ga

l p
um

ps
 

- 
Le

ve
l s

w
itc

h,
 C

ab
le

s 

13
 

Fi
ltr

at
e 

pu
m

p 
ho

us
e 

- 
2 

no
s. 

10
 lp

s @
 1

0 
m

 h
ea

d 
co

m
pl

et
e 

w
ith

 5
 H

P 
m

ot
or

 a
nd

 
tra

ns
m

is
si

on
 sh

af
t (

4 
m

 le
ng

th
), 

Ve
rti

ca
l c

en
tri

fu
ga

l p
um

ps
 

- 
Le

ve
l s

w
itc

h,
 C

ab
le

s 

14
 

C
hl

or
in

at
io

n 
ro

om
, c

hl
or

in
e 

co
nt

ac
t t

an
k,

 in
te

r 
co

nn
ec

tin
g 

pi
pi

ng
 a

nd
 

de
ch

lo
rin

at
io

n 
by

 a
er

at
io

n 

Pr
ov

is
io

n 
of

 c
hl

or
in

at
io

n 
fo

r 
re

m
ov

al
 o

f c
ol

ifo
rm

 a
s p

er
 

re
vi

se
d 

N
R

C
D

 G
ui

de
lin

es
. 

A
dd

iti
on

al
 p

ro
vi

si
on

 o
f 

de
ch

lo
rin

at
io

n 
is

 m
ad

e 
as

 th
e 

tre
at

ed
 w

at
er

 is
 p

ro
po

se
d 

to
 b

e 
us

ed
 fo

r i
rr

ig
at

io
n.

 

- 
- 

- 

 

               Final Report on Water Quality Management Plan for Ganga River